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ROOM 704 OF GLOBAL MANSION, TAIHUSHIJIA, NO. 1199 OF DEFU ROAD, JIADING DISTRICT,
SHANGHAL CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : NEW STYLE FOAM

ROLLER

SGS Job No. : SHHL18010043200T - SH
Buyer :

Manufacturer :

Supplier :

Country of Origin :

Country of Destination : GERMANY

Date of Sample Received : 19 Jan 2018

Testing Period : 19 Jan 2018 - 24 Jan 2018
Test Requested : Selected test(s) as requested by client.
Test Methed : Please refer to next page(s).
Test Results : Please refer to next page(s).

Result Summary :

Test Requested Conclusion

Commission Regulation (EU) 2015/628 amending Annex XVII of REACH PASS
Regulation (EC) No 1907/2006-Total Lead

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.
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Serena Wang
Approved Signatory
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Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 SHA18-015860.001  Black foam
Remarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Commission Requlation (EU) 2015/628 amending Annex XVIl of REACH Requlation (EC) No 1907/2006-Total
Lead

Test Method :  With reference to CPSC-CH-E1002-08.3. Analysis was performed by AAS.

Test ltem(s) Limit Unit MDL o017
Lead (Pb) 500  mgkg 20 ND
MNotes :

When the result is equal to or greater than 500 mg/kg, the limit shall not apply where it can be
demonstrated that the rate of Lead release from such an article or any such accessible part of an article,
whether coated or uncoated, does not exceed 0.05 pg/ecm®h (equivalent to 0.05 pg/g/h). However, the
legal text does not define a specific method for the demonstration of release rate while the Commission
may develop a method for Lead migration.
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Test Report

Sample photo:

No. SHAHG1801586001 Date: 24 Jan 2018 Page 3 of 3
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SGS authenticate the photo on original report only

*** End of Report ***
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